
2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 
 

December 2025  
Final V2  5-1 

Project: Aqaba-Amman Water 
Desalination and Conveyance 
(AAWDC) 
 
2025 Environmental and Social 
Impact Assessment 
 
Chapter 5: Project Description 

  



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-2 

Table of Contents 

5 Project Description ........................................................................................................................... 5-4 

5.1 Introduction ........................................................................................................................... 5-4 
[...]
• Four pumping stations (booster stations BPS1, BPS2 and BPS3 and pumping station PS ADC) 

• Two regulating tank facilities (RGT1 and RGT3) and one break pressure tank (BPT) 

• Renewable Energy (RE) facility comprising solar photovoltaic (PV) power plant and supporting 
electrical substation 

The RE Facility aims to meet the total power demand of the SWRO Desalination Plant and the pump 
stations within Aqaba Governorate during daylight hours. Outside these hours, the plant and pump 
stations will rely on electricity provided by NEPCO. The RE Facility will have an installed capacity of 
approximately 312 MWCD (281 MWp AC), such that the emissions threshold does not exceed 
3.2 kgCO2eq per cubic meter of delivered water. 

Since the submission of the 2022 ESIA the following principal changes to the AAWDC Project design have 
been agreed and are reflected in this Chapter and subsequent facilities assessments: 

• Marine Intake and Outfall system revised from velocity cap intake towers and associated 
pipelines and outfalls located to the south of the existing gas line to an Intake lagoon and outfall 
located to the north of the existing gas line 

• Desalination Plant location revised from a greenfield location in the Aqaba Industrial Zone to a 
brownfield location in the Aqaba Industrial Zone adjacent to the IPS 

• Desalination Plant Pre-treatment system revised from Ultrafiltration System to Dual Media 
Pressure Filters, and subsequent introduction of a Solids Treatment System 

• Desalination Plant Clean-in-Place (CIP) waste disposal route revised from onshore evaporation 
ponds to treatment and neutralisation prior to discharge with the RO brine via the outfall system 

• Number of Conveyance System Booster Pumping Stations reduced from five to three, and 
number of Regulating Tanks reduced from three to two 

The rationale behind these principal design changes is discussed in more detail under Chapter 4 of this 
ESIA. 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-5 

Figure 5-1: Overview of AAWDC Project 

 

5.2 Project Schedule and Sequencing 

The construction schedule is expected to extend to approximately 48 months, with construction 
commencing in 2Q 2026 and final commissioning and system start-up planned for 2030.  

Scheduling of the AAWDC Project construction activities and the electrical and transmission works 
(including overhead transmission line and substation construction that fall under the responsibility of 
NEPCO) has been integrated and aligned to ensure that power is available at the relevant Project facilities 
in line with Project requirements, specifically to support Project facility testing, commissioning and start-
up. 

An Indicative Project schedule is presented in Figure 5-2. 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-6 

Figure 5-2: Indicative Project Schedule 

 

5.3 Permanent Facilities 

The following sections present an overview of the Project permanent facilities associated with the: 

• Intake and Outfall Facilities 

• Desalination Plant 

• Conveyance System  

• Renewable Energy Facility 

The locations of the permanent Project facilities are shown in Chapter 1 Figure 1.1.  

A description of the Project Associated Facilities is included in Section 5.3.5. 

5.3.1 Intake and Outfall Facilities 

The Intake and Outfall facilities comprise a marine intake lagoon, outfall and diffuser, the Intake Pumping 
Station (IPS), and seawater and outfall transfer pipelines between the IPS and Desalination Plant. The 
facilities are designed to extract and transfer seawater from the Gulf of Aqaba to the Project Desalination 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-7 

Plant and discharge treated liquid effluents to the marine environment. The indicative layout of the 
Intake and Outfall facilities and IPS is shown in Figure 5-3.  

Figure 5-3: Indicative Layout of Intake and Outfall Facilities and IPS  

 
The system is designed to meet the following design flow specifications: 

• Intake: 

o 78,480 m3/hr (based on 100% capacity of Desalination Plant) 

o 89,496 m3/hr (maximum1) 

• Outfall: 

o 53,330 m3/hour (based on 100% capacity of Desalination Plant) 

o 85,946 m3/hr (maximum) 

o 42,120 m3/ hr (daily average) 

5.3.1.1 Marine Intake System 

The marine intake system comprises an intake lagoon with a seawall extending 10 m from the current 
shoreline and an inlet to the adjacent Intake Pumping Station (IPS). The inlet is equipped with an initial 
50mm coarse-mesh screen to prevent the intake of large debris and marine life, followed by a 5mm fine-

 
1 Maximums relate to capacity allowances made for the purpose of performance testing and maintenance activities where 
flows are expected to be higher than during routine operations 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-8 

mesh screen to remove residual debris. The coarse screen is fitted with a fish recovery device, that 
recovers fish and other marine life for release back into the sea.   

The intake will be supplemented with a bubble curtain system located at the mouth of the lagoon. The 
bubble curtain uses compressed air, diffused through linear tubes, to create a bubble barrier that reduces 
and prevents jellyfish, oil contaminants, algae concentrations, suspended sediments and planktonic 
larvae entrainment. The system is generally effective at current speeds of up to 6 m/s. The current design 
also incorporates a floating oil boom fence across the intake lagoon to prevent potential contamination 
in the event of 3rd party oil spills in the marine environment.  

5.3.1.2 Marine Outfall System 

The marine outfall system comprises a single outfall fitted with a subsea multiport diffuser initially laid 
within a trench and then along the seabed, stabilised by concrete ballast collars spaced at 5m intervals.  
At the shoreline, the outfall pipeline is designed to connect to an energy dissipation chamber at the IPS 
to reduce the flow velocity. 

Marine Outfall  

The current design incorporates a single gravity-driven flow HDPE/GRP outfall, with an external diameter 
of approximately 3000 mm.  Due to the high salinity content of the brine discharge it is not expected that 
the outfall will be subject to marine fouling by shells/barnacles. 

Outfall Diffuser 

The purpose of the diffuser, fitted to the end of the outfall, is to optimise the dilution efficiency of the 
discharged effluent within the receiving body of seawater. The current preliminary design of the diffuser, 
constructed from HDPE/ GRP, comprises eight risers of 290mm diameter. The risers are equipped with 
twin ports spaced at 17.4m along the diffuser and vertically oriented at 60°. The diffuser, to be installed 
at water depths ranging from -50 MSL to -80 MSL, is designed to maintain a discharge flow rate of 
11.7m3/s (based on average flow rates).  

5.3.1.3 Intake Pumping Station 

Intake Facilities at IPS 

Seawater will be received at the IPS via an intake chamber. The seawater will then be routed to nine 
separate intake channels, each linked to a corresponding upstream pump. The IPS is equipped with eight 
duty pumps and one additional standby or spare pump. Of the eight duty pumps, two are fitted with 
Variable Speed Drives (VSDs) to fine-tune pump speeds in response to varying water demand from the 
Desalination Plant. Each pump has a capacity of 9,900 m3/hr, and four pump discharge lines connect to 
a main header line. Seawater is sent from this line to the Desalination Plant to provide feed water via two 
2.3m diameter seawater transfer lines.  

The intake facilities are designed to incorporate chemical dosing systems at the pumping station outlet 
to control biofouling within the IPS and transfer lines. Dosing is planned for 4 hours, every 6 months per 
seawater intake transfer line. Dosing chemicals include:  

• Sulphuric acid – maximum dosage of 20mg/L 

• Sodium hypochlorite – maximum dosage of 10mg/L 

 

 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-9 

Outfall Facilities at IPS 

Treated effluents from the Desalination Plant will be sent to the outfall energy dissipation chamber at 
the IPS via an outfall transfer line from the Desalination Plant and subsequently discharged to sea via the 
outfall diffuser.  

Utilities at IPS 

IPS utilities include the following: 

• A guardhouse 

• Offices 

• Maintenance facilities 

• Electrical building to house switchgear and control systems, including instrumentation to monitor 
flow and water quality parameters 

• Independent potable water, service water and sewage treatment systems  

A power supply of 11kV will be provided from a new substation (to be built and operated under NEPCO’s 
responsibility) to be located within the IPS site boundary.  

5.3.1.4 Intake and Outfall Transfer Pipelines  

The two buried approximately 1km seawater intake transfer lines and one approximately 1km outfall 
transfer line will be constructed from HDPE or GRP. The transfer pipelines will predominantly follow the 
route of the Ports Highway, crossing existing pipelines in the vicinity of the IPS and the Desalination Plant 
site, the Aqaba Gas Compression station gas pipeline, an existing road and the road tunnel under the 
highway immediately adjacent to the Desalination Plant site (see Chapter 1 Figure 1-1). At road crossings 
the pipelines will be encased in reinforced concrete to protect against additional loads. 

5.3.2 Desalination Plant 

The SWRO Desalination Plant is designed to produce up to 300 million cubic metres (MCM) per year of 
treated potable water at overall plant recovery rates2 between 42% and 47%. The system is designed to 
meet the maximum and minimum daily production rates of 0.847MCM/day and 0.411 MCM/day, 
respectively, and an hourly maximum production rate of 35,476m3/hour. 

Seawater will be supplied to the Desalination Plant via the seawater transfer pipeline from the intake 
facilities.   

The SWRO Desalination Plant comprises:  

• Pre-treatment system:  

o Coagulation   

o Granular Media Filtration System (Single-stage Dual Media Pressurised Filters (DMPF)) 

o Backwash System  

o Cartridge Filters  

 
2 The recovery rate is defined as the proportion of potable water recovered from the total volume of seawater fed to the 
Desalination Plant 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-10 

• Reverse Osmosis system:  

o One pass RO system 

o Energy recovery system  

o RO CIP (Cleaning in Place), flushing and neutralisation system  

• Post-treatment system:  

o Remineralisation and disinfection systems 

• Solids Treatment system 

• Chemicals system 

• Ancillary and utility systems:  

o Domestic wastewater treatment  

o Bulk chemical storage area/systems  

o Instrumentation and control systems  

o Administration and maintenance buildings  

The SWRO Desalination Plant is designed to achieve an annual availability of 98% which means that the 
plant is designed with an allowance of 2% downtime on an annual basis. To achieve this requirement, the 
Plant will incorporate redundancy into the design by installing standby units for critical equipment (e.g., 
pumps, membranes, transformers).  

The Desalination Plant is designed to treat seawater as defined by the “design envelope” parameters. 
These parameters have been selected to accommodate the anticipated variations in the seawater quality 
at the marine intake, which affects the plant system and performance (refer to Table 5-1).   

Table 5-1: Project Design Envelope (Seawater Intake)  

Parameter Unit Value 

Temperature °C 20–30 

Total Dissolved Solids (TDS) mg/L 40–43 

Total Suspended Solids mg/L < 10 (96% of the time) 
Between 10 and 20 (two weeks/year cumulated) 
Between 20 and 50 (24 hours/year cumulated) 

Turbidity (OPTIONAL) NTU < 5 (96% of the time) 
Between 5 and 10 (two weeks/year cumulated) 
Between 10 and 20 (24 hours/year cumulated) 

Total Organic Carbon mg/L < 3 

SDI75% %/min <50 

Chlorophyll-a µg/L < 2.5 

Emulsified Oil and Grease mg/L < 0.5 (Dual Media Pressurised Filter) 

pH - 8.0 – 8.5 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-11 

The plant is designed to produce potable water that meets the project water quality standards provided 
in Table 5-2. 

Table 5-2: Project Potable Water Quality Design Standards  

Parameter Water Quality Requirement 

Turbidity <2 NTU 100% of the time, <1 NTU 90% of the time 

pH 7.8 < pH < 8.5 

Total Dissolved Solids (TDS) < 500 mg/L 

Total Hardness < 300 mg/L 

Chloride < 300 mg/L 

Residual Chlorine level at the Delivery Points 
and Turnouts  

1.0 – 1.5 mg/L 

Bromide ≤ 1.5 mg/L 

Calcium 40 mg/L as CaCO3 

Total Alkalinity 0-80 mg/L as CaCO3 

Langelier Saturation Index (LSI) < 0.5 

5.3.2.1 Pre-treatment System 

The function of the pre-treatment system is to ensure that the raw seawater supplied to the SWRO will 
not result in damage or abnormally high fouling or scaling to the SWRO membranes and to reduce 
suspended solids and particulate loads to meet the inlet specifications for the RO system3. To achieve 
this, the pretreatment stage integrates several key processes, including coagulation, filtration, 
disinfection (for fouling mitigation), and chemical dosing, to effectively condition the feed water. 

Coagulation  

Coagulation comprises a chemical pre-treatment step that aggregates small particles including dissolved 
organic matter in seawater so that they can be removed by filtration. The chemicals planned to be 
introduced to the feed water at the inlet to the pre-treatment system include:  

• Ferric chloride or iron chloride (coagulant), an inorganic compound with the formula FeCl3 which 
reacts with water to form ferric hydroxide that attracts suspended solids and organic matter. It 
will remain with the treated water and backwash  

• PolyDADMAC (Coagulant-Aid), a polymer used as a flocculant to add density to slow-settling flocs 
(loosely aggregated solids suspended in seawater) and strengthen them so that they do not break 
up during pre-treatment.  The flocculant will remain with the flocculated solids 

Dual Media Pressurised Filter (DMPF) System   

Feed water, under pressure, is routed through a dual media pressurised filter (DMPF) system comprising 
units of granular media e.g. sand. The DMPF units are designed to operate in cycles. Backwash pumps 

 
3 Fouling is the deposition of unwanted matter on membranes or other surfaces. Fouling can comprise colloidal matter, organic 
matter, minerals and/or the formation of a biofilm comprised of a mixture of microorganisms and organic matter. Scaling is a 
type of fouling caused by the precipitation of solid salts, oxides, and hydroxides, such as calcium carbonate. 
 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-12 

regularly backwash each unit to remove accumulated solids in the filtration media using a combination 
of air scouring (via low-pressure blower system) and reverse flow of brine. The pre-treatment system 
includes 64 DMPF units in total, with at least two in backwash or under maintenance at any one time. 
The DMPF system is designed for a maximum of two backwashes per day, utilising “first pass” brine from 
the RO system, stored in a dedicated DMPF backwash water tank. The backwash frequency is determined 
by the levels of suspended solids and particulate loads in the inlet. The backwash wastewater produced 
during the washing cycle contains suspended solids and iron from the coagulant. Backwash water is 
directed to the solids treatment system.  

Cartridge Filters  

After treatment within the DMPF units, the treated water is sent to banks of cartridge filters to remove 
particles of 5µm or greater. This step acts as the final barrier against suspended solids in order to avoid 
fouling and potential damage to the RO membranes. The pre-treated water downstream of the cartridge 
filters will be required to meet a turbidity limit of < 1 NTU.  A total of 15 (plus 1 standby) cartridge filter 
housings will be installed, comprising 950 cartridge elements (each 70 inches in length) per housing. 

5.3.2.2 Reverse Osmosis (RO) System   

The first-pass reverse osmosis (RO) system is designed to comprise 24 independent racks, each 
accommodating 400 pressure vessels. The configuration enables one rack to be in active-standby to 
ensure uninterrupted operation in the event of individual rack failure or during Cleaning-In-Place (CIP) 
procedures. Each pressure vessel houses seven SW-type spiral-wound 8” membranes, providing a 
membrane surface area of 440 feet² per element. 

High-Pressure Pumps 

Feed water is supplied to the RO membranes using High-Pressure Pumps (HPPs).  Two sets of eight HPPs 
plus one standby unit are included within the design, providing a capacity of approximately 4,516 cubic 
meters per hour (m3/hr) per HPP set. They may be arranged either in a “pump island” configuration with 
shared inlet and outlet headers or as dedicated pumps for each SWRO train. While the HPPs themselves 
are not equipped with variable speed drives (VSDs), the associated booster pumps include VFDs to 
optimise efficiency.   

RO Membranes  

The purpose of the RO system is to remove dissolved salts, including sodium, chloride, sulphate, bromide, 
boron, and other constituents in seawater. Pressurised seawater, fed by the HPPs, permeates through 
the RO membrane, which retains the majority of the salts as a brine on the feed side, whilst the permeate 
water is sent to the post-treatment facilities (refer to Section 5.3.2.3 below).  The application of pressure 
to the filtered seawater feed forces it through semi-permeable RO membranes producing fresh water 
with a highly reduced salt content (refer to Figure 5-4).   

The overall RO system is designed to maintain permeate production rates with one skid offline for 
Cleaning-in-Place (CIP) or maintenance. The RO flux (i.e. the rate at which treated water passes through 
the RO membrane) for the first pass will be designed for an average 13 L/hr/m2.  



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-13 

Figure 5-4: Illustration of Reverse Osmosis Principle  

Brine from the RO system is routed to the brine backwash tank, which is designed to overflow to the 
outfall facilities. The brine backwash tank provides the water supply for the pre-treatment system filter 
media backwashing (refer to Section 5.3.2.1 above). The permeate from the RO system is sent to the post 
treatment system for remineralisation and to the two bypass permeate tanks. Each tank, with a capacity 
of 2,300m3, ensures a steady supply of permeate water for service water, flushing and other uses. 

Energy Recovery Devices  

The retained high pressure RO brine can contain more than half of the energy imparted to the RO feed; 
therefore, Energy Recovery Devices (ERDs) allow for a significant reduction in the size of the HPPs. The 
Desalination Plant is designed to route high pressure RO brine to isobaric type ERDs (19 per rack) with a 
high energy recovery potential (approximately 97%). A VSD booster pump downstream the ERD discharge 
is used to pressurise the seawater feed to the RO membrane.  

Cleaning-in-Place (CIP), Flushing and Neutralisation Systems  

The RO system is designed to be maintained periodically by performing chemical cleaning of the RO 
membranes in-situ without the need for disassembly. The CIP chemical cleaning solutions will vary in pH 
level, depending on the type and level of fouling on the membranes. The CIP system consists of two 
dedicated CIP pumps, a mixing/recirculation tank, a filtration system, and associated chemical dosing 
points and instrumentation. The chemical cleaning solution is heated (to a temperature between 30 and 
35 °C) and circulated through the RO membranes to remove fouling and accumulated solids. The 
cartridge filters serve a dual function – integral to the CIP system and acting as a Local Solids Treatment 
System to capture solids from the CIP solution. The design is based on an expected CIP chemical cleaning 
frequency of five times per rack per year, in batches of 300 m3, as follows: 

•  One CIP with Citric Acid 

• Two CIPs with DBNPA Biocide 

• Two CIPs with Caustic Soda 

Once the CIP cycle has finished (typically lasting around 8-24 hours), the spent cleaning solution will be 
neutralised in a dedicated equalisation tank as follows: 

• pH of the spent cleaning solution is adjusted to a neutral level ~ pH 7-9 

 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-14 

• Biocide DBNPA is neutralised with sodium bisulphite (SBS) 

Following completion of the CIP cycle, the RO system will be flushed with RO permeate to remove residual 
CIP chemicals. In addition to the chemicals used for intermittent CIP cleaning and neutralisation, the RO 
system design includes provision for the use of an anti-scalant to reduce scale build-up on RO membranes 
and minimise residual oxidants in the seawater feed that can damage the membranes. Section 5.3.2.5 
below provides an overview of the chemicals, design dosage and dosing basis within the RO treatment 
process. 

5.3.2.3 Post Treatment System 

To meet the Project potable water standards (refer to Table 5-2), to prevent corrosion within the 
conveyance system and safeguard potable water transmission pipelines against biological growth,  the 
post-treatment system includes remineralisation of the RO permeate, pH adjustment and disinfection.  

Remineralisation 

A portion of the total permeate flow is directed to the calcite filters. Before entering the calcite filters, 
pumps recirculate a portion of the permeate water with carbon dioxide introduced at the calcite filter 
inlet.   

The facility includes 16 calcite filters. During operation, the limestone media is dissolved into the water, 
increasing its alkalinity and hardness. To maintain filtration efficiency, limestone refill is managed through 
an intermittent top-up system. The calcite bed within each filter is maintained at a height between 
approximately 3.7 and 4.1m. The system is designed to achieve a contact time of 15 minutes with a 
backwash cycle, using remineralised water, to flush the filters for approximately 40 minutes. 

pH Adjustment and Disinfection 

Downstream of the calcite filters, the remineralised water is treated with caustic soda to adjust the pH 
to a level that meets the required Langelier Saturation Index (the degree of calcium carbonate saturation 
in water). To achieve the target chlorine concentration of 1.0 to 1.5 mg/L in the desalinated water, 
chlorine gas is injected before routing the desalinated water to the conveyance facilities. 

5.3.2.4 Liquid and Solid Waste Treatment Facilities 

Solids Treatment System  

The solids treatment system is designed to remove up to 90% of the incoming solids load from the pre-
treatment backwash effluents from the DMPF system.  

Backwash effluents are collected in a concrete effluent mixing tank and then routed to a lamellar settling 
tank for thickening. The sludge produced is transferred to a thickened sludge tank. The thickened sludge 
is then mechanically dewatered using centrifuges. Coagulants such as polymers or ferric chloride may be 
added at the thickening or dewatering system inlets, if necessary. Recovered liquids (known as 
“supernatants”) from the thickening process will be routed to the equalisation tank for discharge via the 
outfall facilities. Effluents from the final centrifugal dewatering system (often referred to as centrate 
water) are re-circulated upstream to the effluent mixing tank in the Solids Treatment System for further 
thickening. The final dewatering process is designed to achieve a sludge cake with ≥ 20% dry solids by 
weight. An estimated volume of 12 tonnes per day of sludge (as sludge cake) is estimated to be generated 
for off-site disposal.   

 

 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025 
Final V2  5-15 

Liquid Effluents to Outfall 

Process liquid effluents sent to the equalisation tank and subsequently discharged from the tank to the 
outfall facilities comprise: 

• RO brine including overflow from the brine backwash tank and flushing water 

• Supernatant from solids treatment system thickening and dewatering 

• Intermittent effluent from the CIP filtration system  

• Post-treatment limestone backwash effluents 

The flowrate of the effluent sent to the outfall discharge facilities is estimated to be approximately 
42,120m3/hr based on a daily average with an excess salinity of +34.8 psu and an excess temperature of 
+1 oC. During CIP operations, the total daily average flow of effluent sent to the outfall facilities comprises 
approximately 95.3% RO brine, 4.7% supernatant and 0.4% CIP effluent.     

5.3.2.5 Chemicals System Dosage and Storage  

The anticipated chemicals to be stored on site and used to support the desalination process are 
summarised in Table 5-3 below, which provides an overview of injection points, function, planned dosing 
rates and dosing basis. The bulk of chemicals will either be stored in liquid or dry form with service water 
used to batch up (prepared for use) dry chemicals on demand for treatment via chemical dosing pumps. 
Carbon dioxide and chlorine will be stored as compressed gas. Up to 15 days of storage capacity will be 
provided for locally supplied chemicals, whilst 30 days storage will be required for chemicals procured 
from regional/ international suppliers.   

Secondary containment will be provided for all chemical storage tanks. Any incompatible chemicals 
adequately segregated. Safety showers/eyewash stations will be located both in the chemical storage 
area and at chemical dosing points. 

 
 
 
 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 
 

December 2025  
Final V2  5-16 

Table 5-3: Desalination Plant Chemicals, Function, Dosage Design Rates and Dosing Basis  

Chemical Function Injection Point Dosage Design Rate Dosing Basis1 

Pre-treatment 

Ferric Chloride Coagulation enhancer Pre-treatment Inlet 0.9mg/L (typical) 
5mg/L (max) 

Routine 

PolyDADMAC Coagulant aid Pre-treatment Inlet 0.1mg/L (typical) 
0.3mg/L (max) 

Routine 

1st Pass Reverse Osmosis 

Antiscalant Scale inhibitor 1st Pass RO Inlet 0.5mg/L (typical) 
1mg/L (max) 

Routine 

Sodium Bisulphite Reduces residual oxidants 1st Pass RO Inlet 0mg/L (typical) 
0.6mg/L (max) 

Routine (when required)2 

Reverse Osmosis Cleaning-in-Place 

Citric Acid Dissolves metal oxide and scale RO CIP System 20g/L per CIP volume Non routine  

Sodium Hydroxide (Caustic 
Soda) 

Removes silt deposits and organics  RO CIP System 1g/L per CIP volume Non routine  

DBNPA Biocide RO CIP System 0.2g/L per CIP volume Non routine  

Cleaning-in-Place Neutralisation 

Sulphuric Acid Neutralises caustic CIP waste Neutralisation System 1.25g/L per neutralisation volume Non routine  

Sodium Hydroxide Neutralises acidic CIP waste Neutralisation System 11.25g/L per neutralisation volume Non routine  

Sodium Bisulphite Reducing agent Neutralisation System 0.2g/L per neutralisation volume Non routine  

Post Treatment 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025  5-17 
Final V2 

Chemical Function Injection Point Dosage Design Rate Dosing Basis1 

Carbon Dioxide Remineralise treated water Calcite filters 70mg/L (typical) 
80mg/L (max) 

Routine 

Calcium Carbonate 
(Limestone) 

Remineralise treated water Calcite filters 136mg/L (typical) 
150mg/L (max) 

Routine 

Calcium Hydroxide (Lime) pH adjustment Post calcite filters 3.7mg/L (typical) 
6mg/L (max) 

Routine 

Sodium Hydroxide (Caustic 
Soda) 

pH adjustment Post calcite filters 1.1mg/L (typical) 
1.5mg/L (max) 

Routine 

Chlorine gas or sodium 
hypochlorite 

Disinfection/sterilisation Post calcite filters 4mg/L (typical) 
6mg/L (max) 

Routine 

Solids Treatment 

Ferric Chloride Coagulation enhancer Solids thickening 0mg/L (typical) 
5mg/L (max) 

Routine (when required)2 

Polymer Enhances the solids thickening and 
dewatering 

Solids thickening 1.2mg/L (typical) 
2mg/L (max) 

Routine 

Ferric Chloride Coagulation enhancer Solids dewatering 0mg/L (typical) 
5mg/L (max) 

Routine (when required)2 

Polymer Enhances the solids thickening and 
dewatering 

Solids dewatering 7 kg/T suspended solids (typical) 
7 kg/T suspended solids (max) 

Routine 

Notes: 

1. Routine dosing will be undertaken as required based on continuous online monitoring. Non-routine dosing is undertaken only during CIP activities, when the volume of water used (typically 400m3 per CIP 
event) is dosed. This is generally undertaken 2-3 per year per rack 

2. Under normal operating conditions these chemicals are not required but provision is included in the design  

 



2025 AAWDC Project Environmental and Social Impact Assessment 
Chapter 5 Project Description 

December 2025  
Final V2  5-18 

5.3.2.6 Desalination Plant Utilities  

The design of the desalination plant includes a number of non-process buildings to be used and occupied 
by the operational workforce including:  

• Guard House  

• Weighbridge  

• Admin Building  

• Warehouse & Vehicle Maintenance Shop  

• Firefighting Station  

Connections with municipal utilities will include potable water supply, sewage and domestic wastewater 
to meet welfare and sanitary requirements. The Desalination Plant site drainage will connect to the 
Aqaba Industrial Zone existing drainage network and will be designed in accordance with the following 
rainfall intensities specified by MWI: 

• One in 25-year storm for roads and hardstanding areas 

• One in 50-year storage for gutters and downpipes 

• One in 100-year storm for erosion protection of Project structures 

The site drainage system will segregate hazardous and non-hazardous areas, with any potentially 
contaminated discharges appropriately treated before being routed to the Aqaba Industrial Zone 
drainage network.  Power for the Desalination Plant site will be provided through tie-in to the new NEPCO 
substation (see Section 5.3.5) with emergency generators provided onsite for critical system power in the 
event of primary power failure. These emergency generators are expected to be diesel powered 
(supported by a diesel day tank) and sized to support critical systems such as control rooms, emergency 
lighting, critical pumps and safety systems.  

5.3.3 Conveyance System 

5.3.3.1 Overview 

The Conveyance System is designed to convey desalinated water, that meets potable standards, from the 
Desalination Plant to the Abu Alanda and Al Muntazah reservoirs located in Amman with an offtake for 
local supply at Aqaba. The system comprises the buried conveyance pipeline and Above Ground 
Installations (AGIs). The AGIs include pumping stations, two regulating tanks and a break pressure tank 
(BPT). The pipeline consists of seven sections varying in length between approximately 10 and 153km 
that extend between each of the AGIs, beginning at BPS1 and ending south of Amman where the route 
divides into two to reach the Abu Alanda (AA) and Al Muntazah (AM) Reservoirs.  

As shown in Chapter 1 Figure 1-1 the planned route of the conveyance pipeline passes through the 